
SVARTPILEN 401 CKD 2018 <2018><AR><F2342R2>
MASK, FENDERS

49488

Pos Part Number Description Additional Text Quantity

1 28508010000KCA Fender, front part 1.00

2 76508043150 collar bushing 6.5x16x5 mm 6.00

3 014580060126 SHCS ISO 14580 M6x12 6.00

4 0025060086 HH collar screw M6x8 TX30 2.00

5 77304066050 chain slider bushing 2.00

6 28504050000 Splash protector 1.00

7 2850802600030 Front fender mounting right 1.00

8 2850802500030 Fender carrier, left 1.00

9 0025050206 HH collar screw M5x20 TX30 4.00

10 60008008050 blind plug nut M5 WN16A 4.00

11 69008021160 special screw M5x12 5.00

12 28508025010 collar bushing D5x2 4.00

13 0081050121 EJOT PT screw K50x12 only for US and SixDays 13.00

14 28511039010 Electrical system box cover 1.00

15 76006014000 rubber grommet 3.00

16 28511039020 Electrical system box 1.00



17 69008021040 special screw M6x14 2.00

18 0025060166 HH collar screw M6x16 TX30 4.00

19 69014015000 collar bushing 6.1x9.2x15x8.5x 2.00

20 28508015050 adapter license plate holder 1.00

21 28508015000 License plate holder 1.00

22 60006001022 rubber grommet 9x11x16x8.5 mm 2.00

23 28508015010 Cover, license plate holder 1.00

24 0025060256 HH collar screw M6x25 TX30 1.00

25 0035100309S AH collar screw M10x30 ISA45 ONLY FOR ADVENTURE R 1.00

26 0025080356S HH COLLAR SCREW M8X35 TX40 1.00

27 2850404200033 License plate holder support 1.00

28 0025080206S HH collar screw M8x20 TX40 SL 1.00

30 28504043050 Cable holder, license plate ho 1.00

31 0025060306 HH collar screw M6x30 TX30 2.00

32 0025060126 HH collar screw M6x12 TX30 3.00

33 83008000012 special screw M6x12x3 2.00

35 28008020000 Front spoiler 1.00

37 28008020010 Front Bellypan Holder 1.00

38 28008020015 rear bellypan holder 1.00


